

**HYUNDAI ELEVATOR SALES & SERVICES SDN. BHD.,**  
E-10-01, Menara Suezcap 2, KL Gateway.  
No.2, Jalan Kerinchi, Gerbang Kerinchi Lestari,  
59200 Kuala Lumpur,  
Wilayah Persekutuan, Malaysia.

Attn.: Mr. Mohamad Fairus Bin Fadzillah

29<sup>th</sup> December 2022

Dear Sir,

Confirmation of Testing for Lift Landing Door (J20221440281)

This is to confirm that the fire resistance test of your test specimen has been conducted at our laboratories on the **9<sup>th</sup> December 2022.**

Product Name : Lift Landing Door  
Brand / Model : 1SCO(120 E); Uninsulated  
Type : Centre Opening, 2 Panels  
Report No. : **2022FE0771**

Fire Resistance Test Result

**BS 476: Part 22: 1987**


Methods for determination of the fire resistance of non-loadbearing elements of construction.  
Clause 8 – Determination of fire resistance of uninsulated doorsets and shutter assemblies.

Based on the test conducted, the test specimen satisfied the requirements of the performance criteria specified for the following period:

Integrity : 125 minutes (Test terminated)  
Insulation : (Not applicable)

Thank you.

Yours faithfully,

  
.....  
**HANAFI MOHAMAD**  
Senior Testing Executive  
Fire Protection Section  
SIRIM QAS International Sdn. Bhd.

